GREEN MOBILITY D.0.0.

FOR GREEN WORLD

SPARE PARTS CATALOG

TALARIA TL2500 (Model xXx)




SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

FIGURE-01 (FRAME)

GREEN MOBILITY D.0.0.

FOR GREEN WORLD

ﬁ' a’Z{iME!A

Item Ref. No. Description (EN) Unit Qty.
11 13213-56000-000 Head Tube Bearing (32906) Set 2
12 40010-54000-001 Frame (unpainted) Set 1
13 10375-56000-000 Bolt GB/T 70.1 / M8 x 25 Pcs 2
14 40300-54000-001 Seat Holder (unpainted) Set 1
15 10375-56000-000 Bolt GB/T 70.1 / M8 x 25 Pcs 2
16 12124-54000-000 Battery Buffering Rubber Pad A Pcs 1
17 32871-54000-001 Battery Container Cover (unpainted) Pcs 1
18 43643-54000-000 Pin ¢13x20 Pcs 2
19 40452-54001-000 Quick Disassembling Pin Assy. Set 2
1.10 13371-54000-000 Rear Fork Axle Liner Pcs 2
11 12121-54000-000 Battery Buffering Rubber Pad B Pcs 1

40454-54000-000 Pin 7.2 x 50 Pcs 1

112 10004-56000-000 Nut M6 (GB/T 6170-2000) Pcs 2

10726-56000-000 Washer GB/T 97.1/®6x®16x1 Pcs 1
40320-54000-000 L. Motor Cover Holder Pcs 2

.13 10437-56000-000 Bolt (GB/T 70.2) M6x8 Pcs 2
114 43356-54000-000 Clip 76x13x1 Pcs 1
- 10427-56000-000 Bolt GB/T 70.2/M5x8 Pcs 1

43198-54000-000 Tip-Over Sensor Holder Pcs 1
115 10437-56000-000 Bolt (GB/T 70.2) M6x8 Pcs 1
1
GREEN MOBILITY D.0.O.



SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

GREEN MOBILITY D.0.0.

FOR GREEN WORLD

116 52032-54000-000 Manufacturer's Data Plate 65x30x1 Pcs 1
117 12578-54000-000 Cable Tie Holder 22x16x9 Pcs 1
- 10427-56000-000 Bolt GB/T 70.2/M5x8 Pcs 1
1.18 12577-54000-000 Cable Tie Holder 20x10x8 Pcs 1
2
9' Dlzizamn GREEN MOBILITY D.0.0.



SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

FIGURE-02 (Controller & fr. Sub-Frame) GREEN MOBILITY D.0.0.

FOR GREEN WORLD

Item Ref. No. Description (EN) Unit Qty.
21 24000-54000-000 Controller Set 1
22 10438-56000-000 Bolt (GB/T 70.2) M6x10 Pcs 4
23 43842-54000-000 Controller Upper Holder Pcs 2
- 10437-56000-000 Bolt (GB/T 70.2) M6x8 Pcs 4
24 10524-56000-000 Bolt (DIN7984-2002) M8x20 Pcs 2
25 40310-54000-001 Fr. Sub-Frame (unpainted) Pcs 1
2.6 10524-56000-000 Bolt (DIN7984-2002) M8x20 Pcs 2
27 10437-56000-000 Bolt (GB/T 70.2) M6x8 Pcs 2
28 43961-54000-000 Motor Guard Holder Set 2
43845-54000-000 Controller Lower Holder Pcs 2
2.9 10437-56000-000 Bolt (GB/T 70.2) M6x8 Pcs 2

Dz GREEN MOBILITY D.0.0.



SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

FIGURE-03 (Jackshaft Assy.) GREEN MOBILITY D.0.0.

FOR GREEN WORLD

TIIrtt

e
LILLLL

Item Ref. No. Description (EN) Unit Qty.
31 10412-56000-000 Bolt (GB/T 70.1) M6x14 Pcs 6
32 22053-54001-000 Pulley (46T) Pcs 1
33 20008-56001-000 Oil Seal (p15xp26x6 Pcs 1
34 13225-56000-000 Bearing 6000-2RS Set 2
35 22052-54000-000 Pulley Hub ¢p54x124.5x¢p50 Pcs 1
36 13154-54000-000 Liner ¢15x82.6 Pcs 1
37 13225-56000-000 Bearing 6000-2RS Set 2
38 22090-56000-000 Sprocket (14T) Pcs 1
39 12654-54000-000 Oil Seal p15xp24x7 Pcs 1

310 10362-56000-000 Bolt (GB/T 70.1) M5x20 Pcs 6

951’% N GREEN MOBILITY D.0.0.



SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

FIGURE-04 (Footpeg Assy.)

GREEN MOBILITY D.0.0.

FOR GREEN WORLD

21

22

95"%{7"/]’;’/!

Item Ref. No. Description (EN) Unit Qty.
41 40620-56000-000 L. Footpeg Pcs 1
42 11802-56000-000 Spring 20x2 Pcs 1
43 43644-56000-000 Pin ¢15x39 Pcs 1
44 40621-56000-000 L. Footpeg Connector Pcs 1
45 10724-56000-000 Washer (GB/T 97.1) ®8x®16x1.5 Pcs 1
46 10782-56000-000 Circlip (GB/T 896) ®6 Pcs 1
47 10375-56000-000 Bolt (GB/T 70.1) M8x25 Pcs 2
48 43643-56000-000 Pin @4x10 Pcs 1
49 40324-56000-000 Pin (¢16x38 Pcs 1
410 40622-54000-000 L. Footpeg Holder Pcs 1
41 40320-56001-000 Side Kick Stand Pcs 1
412 40328-56000-000 Pin ¢13x30 Pcs 1
413 11402-56000-000 Side Kickstand Spring Set 1
414 10043-56000-000 Nut (GB/T 6187.1) M8x1.25 Pcs 1
415 50200-56000-000 Side Kickstand Power-Cut Sensor Set 1
416 40327-56000-000 Pin @13x42 Pcs 1
417 10044-56000-000 Nut (GB/T 6187.1) M10x1.5 Pcs 2
418 40642-54000-000 R. Footpeg Holder Pcs 1
419 43643-56000-000 Pin @4x10 Pcs 1
420 10375-56000-000 Bolt (GB/T 70.1) M8x25 Pcs 2
421 10782-56000-000 Circlip (GB/T 896) ®6 Pcs 1
4 22 10724-56000-000 Washer (GB/T 97.1) ®8x®16x1.5 Pcs 1
4 23 40621-56000-000 R. Footpeg Connector Pcs 1
424 43644-56000-000 Pin ¢15x39 Pcs 1
425 11802-56000-000 Spring @20x2 Pcs 1
426 40640-56000-000 R. Footpeg Pcs 1
5
GREEN MOBILITY D.O.O.



SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

FIGURE-05 (Headlight Assy.)

GREEN MOBILITY D.0.0.

FOR GREEN WORLD

9 10 1 nm 10 g
i o
? 3 2
- “ =Y
_— PR
- " Py
16
4 @9
5
8 14 15
7
Item Ref. No. Description (EN) Unit Qty.
51 43921-56000-000 Converter Holder Pcs 1
52 43951-56000-000 Gearbox Decoration Cover Holder Pcs 2
53 Spring WasherG9074.26 Pcs 6
54 10575-56000-000 Washer GB/T 97.1(M6) Pcs 6
55 Screw DIN912 (M6*25) Pcs 6
56 43846-56A00-000 Gearbox Reinforcing Holder Pcs 1
57 10574-56000-000 Screw GB/T70.2 (M6*10) Pcs 2
58 22090-56000-000 Driving Sprocket (13T) Pcs 1
59 10787-56000-000 Circlip GB/T894 Pcs 1
5 10 ) Pcs 1
5 11 31352-56000-000 Chain (420-106) ; ;
5_12 10405-56000-000 Bolt GB/T70.1 (M10*80) Pcs 1
513 10044-56000-000 Nut GB/T6187.1 (M10) Pcs 1
5_14 10525-56000-000 Screw DIN7984-2002 (M8*25) Pcs 2
5 15 10385-56000-000 Bolt GB/T70.1 (M8*75) Pcs 1
5_16 13381-56000-000 Liner (98.5-®15-51) Pcs 1
5_17 10386-56000-000 Bolt GB/T70.1 (M8*80) Pcs 1
5 18 13382-56000-000 Liner (#8.5-015-59.5) Pcs 1
6
GREEN MOBILITY D.0.O.

g' a’ﬂimnl.n



SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

FIGURE-06 (Handlebar Assy.)

GREEN MOBILITY D.0.0.

FOR GREEN WORLD

LR
o® |

g' a’ﬂimnl.n

14 4 5‘ ; 1 14
A
. 10
9
= om
Iltem Ref. No. Description (EN) Unit Qty.

6 1 32350-54000-000 L. Rr. View Mirror Set 1
6 2 32370-54000-000 R. Rr. View Mirror Pcs 1
6_3 50300-54010-000 Dash Set 1
6_4 35251-56000-000 L. Handlebar Grip $50X 119 Pcs 1
6 5 50391-54010-000 L. Switch Assy. Set 1
66 35200-56A00-000 Handlebar 7GQ>< 22.2 9 (Reducing Pcs 1

- Diameter)
6_7 12573-56000-000 Button Type Cable Tie Pcs 2
6_8 50180-56010-000 Throttle Set 1
6_9 35252-56000-000 R. Handlebar Grip $50X119 Pcs 1
6_10 35231-54000-000 Stem Set 1
6_11 10567-56000-000 Bolt M5X 19 (Washer included) Pcs 6
6_12 35241-54000-000 Handlebar Retaining Cap Pcs 1
6_13 35231-54000-000 Handlebar Holder Pcs 1
6_14 35220-56000-000 Handlebar End Stopper Pcs 2

7

GREEN MOBILITY D.0.0.




SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

GREEN MOBILITY D.0.0.

FOR GREEN WORLD

FIGURE-07 (Brake Assy.)

13

14 : ‘ 7 19

o b -

‘ - 10

Iltem Ref. No. Description (EN) Unit Qty.
71 35450-54001-000 Fr. Brake Assy. Set 1
72 35460-56A01-000 Fr. Brake Upper Pump Assy. Set 1
7 3 35461-56A01-000 Fr. Brake Lever Pcs 1
7 4 35475-56A01-000 Fr. Brake Upper Pump Set 1
75 35469-56A01-000 Brake sensor 150+5 Set 2
76 35459-56A01-000 Fr. Brake Hose 1100+ 10 Set 1
77 43143-54001-000 R. Rr. View Mirror Holder Pcs 1
78 35451-56A01-000 Fr. Brake Clipper Assy. Set 1
79 35451-56A01-000 Fr. Brake Lower Pump Set 1

98’% N GREEN MOBILITY D.0.0.



SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

GREEN MOBILITY D.0.0.

FOR GREEN WORLD

ﬁé"g@m’;’.}!

7_10 35533-56A00-000 Brake Pad 40X 25X 4 Pcs 4
711 43751-56A00-000 Fr. Brake Lower Pump Holder Pcs 2
7_12 | 35458-56A00-000 Bolt M6X 30 Pcs 2
7_13 35530-56A01-000 Rr. Brake Assy. Pcs 1
7 14 35540-56A01-000 Rr. Brake Upper Pump Assy. Pcs 1
7_15 35541-56A01-000 Rr. Brake Lever Pcs 1
7_16 35477-56A01-000 Rr. Brake Upper Pump Set 1
717 35551-56A01-000 Rr. Brake Hose 1600410 Set 1
7_18 43142-56A01-000 L. Rr. View Mirror Holder Pcs 1
7_19 | 35485-56A00-000 Bolt M6X 30 Pcs 2
7_20 35532-56A01-000 Rr. Brake Lower Pump Set 1
721 35532-56A01-000 Rr. Brake Clipper Assy. Set 1
9
GREEN MOBILITY D.0.O.



SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

FIGURE-8 (Fr. Fork Assy.)

GREEN MOBILITY D.0.0.

ﬁa%iﬂk!/!

T
¥ " 6
- 13
» s s S
16
Ced f |
n = =
@
8
2
21 9 10
: e
Item Ref. No. Description (EN) Unit Qty.
8.1 40480-54005-000 (TALARIA) Fr. Fork Assy. Set 1
8 2 TALARIA L. Leg Set 1
8 3 40490-56005-000 TALARIA R. Leg Set 1
8 4 40497-54005-000 Brake Hose Fixing Ring Pcs 1
85 40499-56005-000 Fork Fender Pcs 2
8 6 40496-56005-000 Upper Crown Pcs 1
8 7 40485-56005-000 Steering Rubber Stopper Pcs 2
8 8 40492-56005-000 Fr. Fork Qil Seal Pcs 2
89 40486-56005-000 Fr. Wheel Axle ®20X 168 Pcs 1
8 10 40487-56005-000 Set Bolt Pcs 1
8 11 40481-56005-000 Lower Crown Set 1
8_12 | 40500-56000-000 Locking Bolt $32X36 Set 1
8 13 43532-56000-000 Aluminum Spacer ¢ 36X10 Pcs 1
8 14 13511-56000-000 Upper Headset Cap Pcs 1
8_15 | 13553-56000-000 Split Snap Ring ¢$34X7 Pcs 1
8_16 | 13213-56000-000 Bearing 32906 Set 2
8 17 13555-56000-000 Lower Headset Washer ®46X25 Pcs 1
8 18 43535-56000-000 Spacer $42X $30X0.5 Pcs 2
8 19 50403-56010-000 Steering Lock Set 1
8_20 | 10473-56000-000 Bolt (GB/T 70.3) M5X14 Pcs 2
8 21 51161-56010-000 Side Reflector Pcs 2
8_22 | 32010-54000-000 Fr. Fender Pcs 1
8 23 10438-56000-000 Bolt (GB/T 70.2) M6X10 Pcs 3
- 10004-56000-000 Nut (GB /T 6170-2000) M6 Pcs 2
8 24 10726-56000-000 Washer (GB/T 97.1) ©®6X ®16X1 Pcs 3
10
GREEN MOBILITY D.0.O.




SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

FIGURE-09 (Fr. Wheel Assy.)

GREEN MOBILITY D.0.0.

FOR GREEN WORLD

wodr

11

9{3"%"/'.@!/!

| e |
1
3
10
5
Item Ref. No. Description (EN) Unit Qty.
91 31025-54000-000 Spacer ¢32X19 Pcs 2
9.2 10628-56000-000 Bolt (GB/T818) /M5*10 Pcs 6
93 35470-56A00-000 Fr. Brake Disc $220mm X2.3 Pcs 1
9 4 31324-54000-000 Fr. Tire Inner Tube 2.25/2.50-17 Pcs 1
95 31305-54000-000 Fr. Tire 70/90-17 Pcs 1
9.6 13222-56000-000 Bearing 6804-2RS Pcs 2
9.7 31028-54000-000 Fr. Wheel Spoke Pcs 36
98 31013-56000-000 Spacer ¢25X58 Pcs 1
99 31135-54000-000 Fr. Wheel Hub Pcs 1
9 10 31011-54000-000 Fr. Rim Pcs 1
9 11 31010-54000-000 Fr. Wheel Assy. 1.4X17 set 1
9 12 31342-56000-000 | Fr. Tire Lining Protection (®433X20X1) Pcs 1
11
GREEN MOBILITY D.0.0.



SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

FIGURE-10 (Seat Assy.)

GREEN MOBILITY D.0.0.

FOR GREEN WORLD

g' a’ﬂimnl.n

Item Ref. No. Description (EN) Unit Qty.

10_1 10428-56000-000 Bolt (GB/T 70.2) M5X10 Pcs 3
10 2 50411-54000-000 Keyless Go Button Set 1
10 3 44033-54000-000 Seat Fr. Decorative Cover Pcs 1
50410-54000-000 NFC Sensor Set 1

104 10411-56000-000 Bolt (GB/T 70.1) M4X10 Pcs 2
10 5 41012-54000-000 Seat Fixing Bracket Pcs 1
106 10043-56000-000 Nut (GB/T 6187.1) M8X1.25 Pcs 1
- 10382-56000-000 Bolt (GB/T 70.1) M8X60 Pcs 1
10 7 41010-54000-000 Seat Assy. Set 1
10_8 10439-56000-000 Bolt (GB/T 70.2) M6X12 Pcs 4
109 10094-56000-000 Nut (DIN6926) M6 Pcs 5
10_10 | 10605-56000-000 Screw (GB/T 845) ST4.8X12 Pcs 3
10_11 | 10428-56000-000 Bolt (GB/T 70.2) M5X10 Pcs 2
10_12 | 10797-56000-000 Thread Clip M5/11X17 Pcs 2
10_13 | 51080-54000-000 Tail Lamp Set 1
10_14 | 32431-54000-000 Tail Plastic Cover Pcs 1

12
GREEN MOBILITY D.0.0.




SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

FIGURE-11 (Rr. Shock Absorber Assy.) GREEN MOBILITY D.0.0.
FOR GREEN WORLD
D 2
= .
7 6
1
4
8
%n - -
Item Ref. No. Description (EN) Unit Qty.
11 1 42600-54004-000 Rr. Shock Absorber Set 1
11 2 42720-54004-000 Piston Assy. Set 1
11 3 42703-54004-000 Spring Adjuster Pcs 1
11 4 42704-54004-000 Spring Pcs 1
11.5 42705-54004-000 Spring Base Pcs 1
11 6 10043-56000-000 Nut (GB/T 6187.1) M8X1.25 Pcs 1
11 7 10381-56000-000 Bolt (GB/T 70.1) M8X55 Pcs 1
11 8 40452-54000-000 Quick Disassembling Bolt Assy. M8 Set 1

13

9’ Dz GREEN MOBILITY D.0.0.



SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

FIGURE-12 (Transmission Assy.)

GREEN MOBILITY D.0.0.

12

ﬁ’ a’ﬁiﬂﬂlﬁ

Item Ref. No. Description (EN) Unit Qty.
12_1 | 20000-54000-000 TL2500 Motor Assy. Set 1
12_2 10525-56000-000 Bolt (DIN7984-2002) M8X25 Pcs 2
123 10528-56000-000 Bolt (DIN7984-2002) M8X40 Pcs 2
12 4 20013-54000-008 Washer 21.5X4.5X2.5 Pcs 2
12 5 13381-54000-000 Spacer 15X7.25 Pcs 1
12_6 | 22053-54000-000 Pulley 23T Pcs 1
12_7 10751-56000-006 Flat Key (GB/T 1096) 5X5X16 Pcs 1
12_8 10682-56000-000 Spring (GB/T 1972) ®25X3 Pcs 1
12 9 10045-56000-000 Nut (GB/T 6187.2) M12X1.25 Pcs 1
12_10 | 13051-54000-000 Rr. Fork Axle Pcs 1
12_11 | 13152-54000-000 Spacer ¢$15X16.4 Pcs 1
12_12 | 31359-54000-000 Belt HTD-560-8M-16 Pcs 1
12_13 | 13153-54000-000 Spacer $15X18 Pcs 1
12_14 | 10681-56000-000 Spring (GB/T 1972) ®20X2 Pcs 1
12_15 | 10491-56000-000 Nut (GB 812-1988) M10X1 Pcs 1
12_16 | 31351-54000-000 Chain (420-102) Pcs 1
14
GREEN MOBILITY D.0.O.




SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

FIGURE-13 (Rr. Fork Assy.)

GREEN MOBILITY D.0.0.

13

g’ a’ﬁiﬂﬂlﬁ

Item Ref. No. Description (EN) Unit Qty.
13 1 40430-54000-001 Rr. Fork (unpainted) Pcs 1
13_2 13212-54000-000 Bearing 6000-2RS Pcs 4
13 3 13372-54000-000 Washer ©21X3 Pcs 2
13 4 32315-54000-000 Rr. Wheel Fr. Fender Pcs 1
13 s 10726-56000-000 Washer (GB/T 97.1) ®6X ®16X1 Pcs 2
- 10438-56000-000 Bolt (GB/T 70.2) M6X10 Pcs 2
13_6 | 43010-54000-000 Chain Guide A Pcs 1
10726-56000-000 Washer (GB/T 97.1) ®6X ®16X1 Pcs 2
13.7 10438-56000-000 Bolt (GB/T 70.2) M6X10 Pcs 2
10132-56000-000 Bolt (GB/T 5783) M6X40 Pcs 2
138 10004-56000-000 Nut (GB /T 6170-2000) M6 Pcs 2
12631-54000-000 Chain Guide B Pcs 1
13.9 13231-56A00-000 Liner 15X5.5X9 Pcs 1
13_10 | 10429-56000-000 Bolt (GB/T 70.2) M5X12 Pcs 1
43356-54000-000 Clip 76 X13X1 Pcs 1
131l 10427-56000-000 Bolt (GB/T 70.2) M5X8 Pcs 1
13 12 43356-54000-000 Clip 76 X13X1 Pcs 1
- 10427-56000-000 Bolt (GB/T 70.2) M5X8 Pcs 1
32921-54000-000 Pulley Guard Pcs 1
13.13 10428-56000-000 Bolt (GB/T 70.2) M5X10 Pcs 4

15
GREEN MOBILITY D.0.O.




SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

FIGURE-14 (Rr. Wheel Assy.)

GREEN MOBILITY D.0.0.

FOR GREEN WORLD

8
6
4 10

{4 4
W e I |

i TS
1 3 11

5
7
9

16

ﬁé"g@m’;’.}!

g H-H [
15
Item Ref. No. Description (EN) Unit Qty.
14 1 13191-56000-000 Rr. Wheel Axle $20X203 Pcs 1
14 2 43671-56000-000 Chain Tensioner 31X28X14 Pcs 2
14 3 43681-56000-000 Rr. Disc Brake Holder Pcs 1
14 4 13151-56000-000 Spacer $22X29 Pcs 1
14 5 10634-56000-000 Bolt (GB/T818) /M6X12 Pcs 6
14 6 | 35591-56A00-000 Rr. Brake Disc &220mm X2.3 Pcs 1
14 7 31342-56000-000 | Rr. Tire Lining Protection ®433X20X1 Pcs 1
14 8 31334-54000-000 Rr. Tire Inner Tube 2.50/2.75-17 Pcs 1
14 9 31313-54000-000 Rr. Tire 80/90-17 Pcs 1
14 10 | 31132-56000-000 Oil Seal $20X37X7 Pcs 2
14 11 | 13221-56000-000 Bearing 6202-2RS Pcs 2
14 12 | 31153-54000-000 Rr. Wheel Spoke Set 36
14 13 | 31145-54000-000 Liner ®20X82.5 Pcs 1
14 14 | 31135-54000-000 Rr. Wheel Hub Pcs 1
14 15 | 31156-54001-000 Rr. Rim Pcs 1
14_16 | 31130-54000-000 Rr. Wheel Assy 1.6 X17 set 1
14 17 | 31368-56000-000 Sprocket 420-48T Pcs 1
14 18 | 10373-56000-000 Bolt (GB/T 70.1) M8X18 Pcs 5
14 19 | 13171-56000-000 Spacer ¢28X41 Pcs 1
14_20 | 10045-56000-000 Nut (GB/T 6187.2) Pcs 1
16
GREEN MOBILITY D.0.O.




SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

FIGURE-15 (License Plate Holder Assy.)

GREEN MOBILITY D.0.0.

FOR GREEN WORLD

g' a’ﬂimnl.n

10
11

Iltem Ref. No. Description (EN) Unit Qty.
15 1 51061-54010-000 Rr. R. Turning Signal Set 1
15 2 51051-54010-000 Rr. L. Turning Signal Set 1
15 3 10152-56000-000 Nut (DIN6926) M4 Pcs 2
15 4 10425-56000-000 Bolt (GB/T 70.2) M4X16 Pcs 2
15 5 51130-54000-000 License Plate Lamp Set 1

10442-56000-000 Bolt (GB/T 70.2) M6X20 Pcs 2
156 10726-56000-000 Washer (GB/T 97.1)®6 X ®16 X1 Pcs 2
15 7 10439-56000-000 Bolt (GB/T 70.2) M6X12 Pcs 2
15 8 52132-54000-000 Billboard 163X90X 1 Pcs 1
15 9 12292-56000-000 Seal Gasket 25X25X1 Pcs 1
15 10 | 43113-54000-000 License Plate Holder Pcs 1
15 11 | 10439-56000-000 Bolt (GB/T 70.2) M6X12 Pcs 3
15 12 | 43112-54000-000 License Plate Holder Arm Pcs 1
15_13 | 10371-56000-000 Bolt (GB/T 70.1)M8X 12 Pcs 3

43354-56000-000 Fixing Flat 22X14X1 Pcs 2
1514 10437-56000-000 Bolt (GB/T 70.2) M6X8 Pcs 2

10094-56000-000 Nut (DIN6926) M6 Pcs 2
1515 10726-56000-000 Washer (GB/T 97.1)®6 X ®16 X1 Pcs 2
15_16 | 10605-56000-000 Screw ST4.8X12 Pcs 1
15_17 | 52131-54000-000 Rr. Wheel Rr. Fender Pcs 1

17
GREEN MOBILITY D.0.O.



SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

FIGURE-16 (Exterior Fixing Parts)

GREEN MOBILITY D.0.0.

FOR GREEN WORLD

g’ a’ﬁiﬂﬂlﬁ

Item Ref. No. Description (EN) Unit Qty.
50070-56000-000 Horn Set 1
43191-54000-000 Horn Holder 55X 15X3 Pcs 1

16_1 10093-56000-000 Nut (DIN6926) M5 Pcs 1
10428-56000-000 Bolt (GB/T 70.2) M5X10 Pcs 1
43356-54000-000 Clip 76 X13X1 Pcs 1

16_2 44072-54000-000 Horn Plastic Cover Pcs 1

16_3 10428-56000-000 Bolt (GB/T 70.2) M5X10 Pcs 3

16_4 43072-54000-000 On-Bike Charging Interface Holder Pcs 1
10152-56000-000 Nut (DIN6926) M4 Pcs 2

165 10425-56000-000 Bolt (GB/T 70.2) M4X16 Pcs 2

16_6 50021-54000-000 Charging Patch Cord Set 1

16_7 10428-56000-000 Bolt (GB/T 70.2) M5X10 Pcs 4

16 8 43171-54001-000 Motor Guard Pcs 1

16_9 10428-56000-000 Bolt (GB/T 70.2) M5X 10 Pcs 5

16_10 | 32030-54000-000 L. Plastic Cover Pcs 1
16_11 | 32050-54000-000 R. Plastic Cover Pcs 1
16_12 | 10428-56000-000 Bolt (GB/T 70.2)M5X 10 Pcs 4
16 13 | 41034-54000-000 Seat Holder Under Cover Pcs 1
16_14 | 10611-56000-000 Screw (GB/T 845) ST4.8X 13 Pcs 4
16_15 | 10094-56000-000 Nut (DIN6926) M6 Pcs 1
16_16 | 51171-56010-000 Rr. Reflector 96 X22X 24 Pcs 1
50030-54000-000 Converter Set 1

16_17 | 10429-56000-000 Bolt (GB/T 70.2) M5X 12 Pcs 2
10726-56000-000 Washer (GB/T 97.1)®6X ®16X 1 Pcs 2

16_18 | 50061-56010-000 Flasher Set 1
16_19 | 50170-56000-000 Tip-Over Sensor Set 1
16_20 | 23000-54001-000 Lithium-ion Battery Pack(60V25AH) Set 1
Lithium-ion Battery Pack(60V25AH) SET 1

18
GREEN MOBILITY D.0.O.




SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

FIGURE-17 (Tool Kit) GREEN MOBILITY D.0.0.

FOR GREEN WORLD

—

»

L - KL

‘e

Item Ref. No. Description (EN) Unit Qty.
17_1 52051-54000-000 Tool Kit Set 1
17 2 52053-56000-000 3# Inner Hexagon Spanner Pcs 1
17_3 52054-56000-000 4# Inner Hexagon Spanner Pcs 1
17_4 52055-56000-000 5# Inner Hexagon Spanner Pcs 1
17 5 52056-56000-001 6# Inner Hexagon Spanner Pcs 1
17_6 52057-56000-000 8# Inner Hexagon Spanner Pcs 1
17 7 52063-56000-000 10-12mm Open Spanner Pcs 1
17_8 52066-56000-000 13-15mm Open Spanner Pcs 1
19

Dz GREEN MOBILITY D.0.0.



SPARE PARTS CATALOG OF TALARIA TL2500 (Model xXx)

FIGURE-18 (Deacal Kit) GREEN MOBILITY D.0.0.

FOR GREEN WORLD

: 77 || |
/ // 777/ &F ] va |
AN N
"‘/»\\/\;\\\\\i\\i\\\\\\ N V />
5 3 4 5 6 7
Item Ref. No. Description (EN) Unit Qty.
18_1 34011-54001-000 Decal Kit Set 1
18 2 33412-54001-000 L. Fr. Fork Fender Decal Pcs 1
18_3 33413-54001-000 R. Fr. Fork Fender Decal Pcs 1
18 4 33492-54001-000 L. Battery Container Decal Pcs 1
18 5 33493-54001-000 R. Battery Container Decal Pcs 1
18 6 33051-54000-000 Fr. Fender Decal Pcs 1
18 7 33520-54000-001 Rim Decal 1 Pcs 1
18_8 33520-54000-002 Rim Decal 2 Pcs 1
18 9 33312-54001-001 Rr. Fork L. Decal Pcs 1
18_10 | 33313-54001-001 Rr. Fork R. Decal Pcs 1

20

g' N Zaznmn GREEN MOBILITY D.0.0.



